Parts List Parts List

STOCK No DESCRIPTION QTY | STOCK No DESCRIPTION QTY 7C1001

2F1204 |M8 Lock Nut 1 4B1200 |Air Gun Butt Assembly 1

2F1211 |M6 Nut 6 7A1504 |Regulator Assembly (Including O-ring 1

2F1404 |Spring Washer 2 and Washer)

2F1407 |Washer 2 7A2000 [Standard Nut and Tail Connection 1 252150

2F1408 |Washer 2 7A2001 |European Quick Release Fitting

2F1641 |M6 x 10mm Button Head Screw 3 Assembly 252007

2F1661 |M6 x 25mm Screw 2 7A2002 |US Quick Release Fitting Assembly 1

2M2031 |Reducer Washer 1 7B4005 [Plastic Cartridge Shroud 1 2M2031

2M2044 |Dump Valve Body 1 7B6035 |Rear Barrel 230mm 1 7B6035

252007 |O Ring 1 7C1001 |Air Gun Back Cap 1 7A1504

252025 |O Ring 1 7R1184 |Plunger Rod 238mm 1

252132 |Reducer Seal 1 7XS012 |Barrel Strap Assembly (inc screws and 1

252134 |U Type Seal 1 nuts)

252150 |Dump Valve Diaphragm 1 2M2044

3B5101_|Bulkhead/Piston Plate 1 7%S012 3F3005

3B5107 |Bulkhead Bung 1

3F3005 |Cord Retainer Pin 1 252025

3P1055 |Plunger 18.5mm 1

3P1149 |Piston Body 1 @

3R4004 |Reducer 1

3XS008_|Stand Off 2 g 2s2132
4AW2002 |CCA 380 Swing Frame 1 2F1204 3R4004
4AW?2015 |Outer Plunger Assembly 3.5 & 5:1 1

2F1661 ——\ \@
%
2F1408 2F1211 2S2134 4B1200
7R1184 48 3B5101
0n 2F1404
7B4005 7A2000
) ?47 7A2002
3B5107
2F1407 ?
2F1641 7A2001
4AW2015
3P1055
4AW2002
& WWW.PCCOX.C0.uk REV DATE
CCA380B35&5HP m sales@pccox.co.uk
The original | TEL:44(0)1635 264500 E 18/06/2008




Parts List Parts List

STOCK No DESCRIPTION QTY | STOCK No DESCRIPTION QTY 7C1001

2F1204 |M8 Lock Nut 1 4B1200 |Air Gun Butt Assembly 1

2F1211 |M6 Nut 6 7A1504 |Regulator Assembly (Including O-ring 1

2F1404 |Spring Washer 2 and Washer)

2F1407 |Washer 2 7A2000 [Standard Nut and Tail Connection 1 252150

2F1408 |Washer 2 7A2001 |European Quick Release Fitting 1

2F1641 |M6 x 10mm Button Head Screw 3 Assembly 252007

2F1661 |M6 x 25mm Screw 2 7A2002 |US Quick Release Fitting Assembly 1

2M2031 |Reducer Washer 1 7B4005 [Plastic Cartridge Shroud 1 2M2031

2M2044 |Dump Valve Body 1 7B6035 |Rear Barrel 230mm 1 7B6035

252007 |O Ring 1 7C1001 |Air Gun Back Cap 1 7A1504

252025 |O Ring 1 7R1184 |Plunger Rod 238mm 1

252132 |Reducer Seal 1 7XS012 |Barrel Strap Assembly (inc screws and 1

252134 |U Type Seal 1 nuts)

252150 |Dump Valve Diaphragm 1 2M2044

3B5101_|Bulkhead/Piston Plate 1 7%S012 3F3005

3B5107 |Bulkhead Bung 1

3F3005 |Cord Retainer Pin 1 252025

3P1055 |Plunger 18.5mm 1

3P1149 [Piston Body 1

3R4004 |Reducer 1 3P1149

3XS008 |Stand Off 2
4AW2002 |CCA 380 Swing Frame 1 2F1204
4AW?2015 |Outer Plunger Assembly 3.5 & 5:1 1

3XS008
2F1661 ——%
@
2F1408 4B1200
7R1184 / 3B5101
O 2F1404
7B4005 O@@ e \8!
5 5 7A2002
o
3B5107
2F1407 -)
2F1641 Ns' 7A2001
4AW2015 =
3P1055
4AW2002
& WWW.PCCOX.C0.uk REV DATE
CCA380B35&5HP m sales@pccox.co.uk
The original | TEL:44(0)1635 264500 E 18/06/2008




